
,I 

. \ \ 

5'i'ATE OF (' \LIFORi.. ,A-ENVIRONMENTAL PROTECTION AGENCY PETE WILSON, Go ... rnor ' . =========================== 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

' LOS ANGELES REGION 
101 CENTRE PLAZA DRIVE 
MONTEREY PARK, CA 91754-2156 

(213) 266-7500 
FAX, (213) 266-7600 

June 19, 1995 

Mr. Delwin A. Biagi 
Director, Bureau of Sanitation 
City of Los Angeles 
City Hall East, Suite 1400 
200 N. Main Street 
Los Angeles, CA 9001 2 

WASTE DISCHARGE REQUIREMENTS - CITY OF LOS ANGELES, LOS ANGELES­
GLENDALE WATER RECLAMATION PLANT (NPDES NO. CA0053953, Cl 5675) 

Our letter dated May 4, 1995, transmitted tentative waste discharge requirements for 
your discharge of tertiary treated wastewater to the Los Angeles River. 

Pursuant to Division 7 of the California Water Code, this Regional Board at a public 
hearing held on June 12, 1995, reviewed the tentative requirements, considered all 
factors in the case, and adopted Order No. 95-075 (copy attached)* relative to this 
waste discharge. This Order serves as a permit under the National Pollutant 
Discharge Elimination System (NPDES) and expires on May 10, 2000. Pursuant to 
40 Code of Federal Regulations Part 122.21 (d) and Section 2235.2, Title 23, 
California Code of Regulations, the discharger is required to file a complete application 
for a new permit at least 1 80 days before the expiration date, if the discharge should 
to continue beyond that date. 

You are required to implement the "Monitoring and Reporting Program" on the 
effective date of Order No. 95-075. All monitoring reports should be sent to the 
Regional Board, ATTN: Technical Support Unit. 

Please reference all technical and monitoring_reports to our Compliance File No. 5675. 
We would appreciate it if you would not combi.ne other reports, such as progress or 
technical, with your monitoring reports but would submit each type of report as a 
separate document. 

• As the Board adopted the tentative requirements without changes in the attachments, we are only sending the final copies of 
these attachments to the addressee. For those on the mailing list, please refer to the attachments previously sent to you. 
However, copies of these documents will be furnished upon request. 



Mr. Delwin A . Biagi 
Page 2 

If you have any questions, please contact me at (2.13) 266-7594 or Ann Zaszkodna 
at (213) 266-7599. 

~ 
WINNIE D. JESENA, P.E. 
Senior Water Resource 

Control Engineer 

Enclosures 

cc: Enclosure - Order only unless otherwise indicated. 

/AZ 

Environmental Protection Agency, Region 9, Permit Section 
(W-5-1) 

U.S. Army Corps of Engineers 
U.S. Fish and Wildlife Services, Division of Ecological Services 
NOAA, National Marine Fisheries Service 
Mr. Jorge Leon, Office of Chief Counsel, State Water Resources 

Control Board 
Mr. John Youngerman, Division of Water Quality, State Water 

Resources Control Board 
State Department of Fish and Game, Marine Resources, Region 5 
California Coastal Commission, South Coast District · 
Los Angeles County, Department of Public Works, Waste Management Division 
City of Los Angeles , Bureau of Engineering, Wastewater Systems Engineering 

Division 
City of Los Angeles, Department of Water and Power 
City of Burbank 
City of Glendale 
ULARA Watermaster 
Water Replenishment District of Southern California 
Friends of the Los Angeles River 
Heal the Bay (Order with attachments) 



STATE OF CALIFORNIA 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 

ORDER NO. 95-075 
NPDES NO. CA0053953 

WASTE DISCHARGE REQUIREMENTS 
FOR 

CITY OF LOS ANGELES 
(LOS ANGELES-GLENDALE WATER RECLAMATION PLANT) 

The California Regional Water Quality Control Board, Los Angeles 
Region, (hereinafter Regional Board) finds : 

1. The City of Los Angeles (hereinafter City or Discharger) 
discharges waste from the Los Angeles-Glendale Water 
Reclamation Plant (hereinafter LA-Glendale Plant) under waste 
discharge requirements contained in Order No. 90-044 adopted 
by this Regional Board on March 26, 1990. This Order serves 
as the National Pollutant Discharge Elimination System permit 
(NPDES No. CA0053953). 

2. The City has filed a report of waste discharge and has 
applied for renewal of its waste discharge requirements and 
NPDES permit for discharge of wastes to surface waters. 

3 . The City operates the LA-Glendale Plant, a tertiary wastewater 
treatment plant jointly owned by the City of Los Angeles and 
the City of Glendale, as one of the upstream plant of the 
City's Hyperion Treatment System. The plant has a t reatment 
design capacity of 20 million gallons per day (mgd). The 
plant treats municipal wastewater from domestic, commercial, 
and industrial sources. The plant is located at 4600 
Co l orado Boulevard , Los Angeles, California, and discharges 
the treated wastewater to the Los Angeles River, a water of 
the United States, at a point about 1,400 feet downstream of 
Colorado Street (latitude 34°8' 25 11

, longitude 118°17'24 11
) , 

above the tidal prism. Figure 1 shows the location map of the 
plant. 

4. The U. S. Environmental Protection Agency (USEPA) and the 
Regional Board have classified the discharge from the LA­
Glendale Plant as a major discharge. 

5 . The wastewater treated at the LA-Glendale Plant is generated 
from the Cities of Glendale, Burbank, Los Angeles, and La 
Canada-Flintridge, and is taken by the LA-Glendale Plant from 
the North Outfall Sewer · line. In case of plant operational 
problems or a need for plant shutdown, wastewater can be 
diverted back to the North Outfall Sewer which flows to the 

Revised June 12, 1995 



City of Los Angeles 
LA-Glendale Water Reclamation Plant 
Order No. 95-075 

CA0053953 

Hyperion Treatment Plant for treatment. Similarly, · during 
emergency conditions elsewhere in the Hyperion Treatment 
System, the LA-Glendale Plant may be able to process flows in 
excess of 20 mgd for short time periods without exceeding 
effluent limitations. 

6. Treatment at the LA-Glendale Plant consists of bar screening, 
primary sedimentation, biological treatment using activated 
sludge with fine pore aeration, secondary clarification, 
coagulation, mixed dual media filtration, chlorination and 
dechlorination. Sludge from the primary and secondary 
processes, as well as wastes from other sidestreams, are 
returned to the North Outfall Sewer line for treatment at the 
Hyperion Treatment Plant. The grit and solids separated by 
screening are sent to a landfill. 

7. The characteristics o f the treated wastewater in 1993 , as 
indicated in the discharger's Report of Waste Discharge, are 
as follows: 

,Constituent 

Flow 
pH 
Temperature 
BOD520°C 
Suspended solids 
Settleable solids 
To tal dissolved solids 

Unit 

mgd 
pH units 
OF 
mg/ 1 
mg/ 1 
ml / 1 
mg/ 1 

Annual Average 

19.9 
7 .4 
75.0 
6.9 
2.0 
<0 .1 
752.0 

8. A po rtion of the treated wastewater is used for irrigation, 
dust control in construction sites, and as cooling water. The 
reuse of treated wastewater is regulated under water 
reclamation requirements which are contained in a separate 
order adopted by this Regional Board (Order No. 86-16). 

9. The discharge is subject to USEPA's regulations promulgated 
pursuant to Section 3 04 ( 1) of the Clean Water Act, and to 
implement USEPA's "Policy for the Development of Water 
Quality-based Permit Limitations for Toxic Pollutants" (49 FR 
9016, dated March 9, 1984). These regulations prescribe 
biological and other laboratory testing procedures and 
toxicity limits, particularly for chronic toxicity. 

2 



City of Los Angeles 
LA-Glendale Water Reclamation Plant 
Order No. 95-075 

CA0053953 

10. Pursuant to 40 CFR Part 403, the City developed and have 
implemented an approved industrial wastewater pretreatment 
program. 

11. The USEPA promulgated toxics criteria for states that are not 
in compliance with Section 303 ( c) ( 2) (B) of the Clean Water Act 
(40 CFR Part 131.36). These criteria supersede any criteria 
adopted by the State, exce.pt when State regulations contain 
criteria which are more stringent for a particular use, in 
which case the State's criteria will continue to apply. 
Discharge from the LA-Glendale Plant is subject to the USEPA's 
toxics criteria. 

12. Effluent limitations, national standards of performance, toxic 
and pretreatment effluent standards, established pursuant to 
Sections 208(b) , 301, 302, 303(d), 304, 306, 307, and 405 of 
the Federal Clean Water Act and amendments thereto are 
applicable to this discharge to navigable waters and 
tributaries thereto. 

13. Pursuant to Section 402(p) of the Clean Water Act and 40 CFR 
Parts 122, 123, and 124, the State Water Resource Control 
Board adopted a general NPDES permit to regulate stormwater 
discharges associated with industrial activity (State Board 
Order No. 91-13-DWQ adopted in November 1991, amended by Order 
No . 92-12- DWQ adopted in September 1992). Stormwater 
discharges from the LA-Glendale Plant are subject to 
requirements under this general permit. 

14. The Board adopted an updated Water Quality Control Plan for 
the Los Angeles Region on June 13, 1994 (Basin Plan ) . The 
Basin Plan contains water quality objectives for the Los 
Angeles River. 

15. The beneficial uses of the receiving water are: 

Existing: 

Potential: 

contact and non-contact water 
wildlife and warm freshwater 
groundwater recharge, and wetland. 

recreation, 
habitats, 

municipal and domestic water supply, and 
industrial service supply. 

3 



City of Los Angeles 
LA-Glendale Water Reclamation Plant 
Order No. 95-0 75 

CA0053953 

16. There is public contact in the downstream areas of the 
receiving water; therefore, the quality of wastewater 
discharged to the Los Angeles River must be such that no 
public health hazard is created. 

17. The requirements contained in this Order were derived using 
best professional judgment and are based on the Basin Plan, 
Federal and State plans,· policies, quidelines; and, as they 
are met, will be_ in conformance with the goals of the 
aforementioned water quality control plans, water quality 
criteria, and will protect and maintain existing and potential 
beneficial uses of the receiving water. 

18. No numerical l imits are prescribed for toxic constituents 
that are consistently not detected in the ·effluent. A 
narrative limit t o comply with all water quality objectives, 
including those specified in 40 CFR Part 131.36, is provided 
in lieu of such numerical limits. However, if a toxic 
constituent has a limit in the current waste discharge 
requirements (Order No . 90- 044), a limit for that constituent 
is prescribed in this Order. 

19. Since the late 1980 drought years, some dischargers in the Los 
Angeles Region have been unable to meet the chloride effluent 
limit contained in their waste discharge requirements. This 
situation resulted primarily from high levels of 6hloride in 
imported water supplies and increased water conservation 
efforts. To address the compliance concerns of these 
dischargers, the Regional Board in 1990 adopted a chloride 
resolution (Resolution No . 90 - 004) which prescribes interim 
chloride limits for those dischargers that meet certain 
criteria. In February 1995 , the Regiona l Board extended the 
chloride resolution until the chlorides in the water supply 
return to the pre-drought levels to a maximum of two years. 

The City has applied and been approved for coverage under the 
chloride resolution for discharges from the LA-Glendale Plant. 
In 1993, chloride levels in the discharge ranged from 155 to 
200 mg/1; chloride limit in this Order (as in previous waste 
discharge requirements) is 150 mg/1. 

20. Based on existing effluent data, the LA-Glendale Plant 
effluent may not be able to consistently meet the limit for 
bis ( 2-ethylhexyl) phthalate. This Order contains interim limit 
and provision dealing with this constituent. 

4 



City of Los Angeles 